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Mounting bracket TS

Offers variable mounting opportunities for the
mounting angle 23 x 23 mm.

E.qg. for supporting external surfaces or creating
an additional internal level.

Material:
Die-cast zinc

Supply includes:
24 screws 5.5 x 13 mm.

Packs of Model No. TS

24 8800.370

Accessories:

U nuts (recommendation: M6),
see page 1010.

Installation options:

® On the vertical TS enclosure section
— flush with the outer edge of the enclosure or
— flush with the enclosure clearance width.

[1] Support of the external surfaces with two
mounting options:
® Without mounting plate (photo)
® \With mounting plate (drawing)

Two installation options for the inner mounting
level:

[2] If there is no divider panel fitted.

[3] With a divider panel fitted, and without or with
a mounting plate in a set forward position.
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Mounting bracket PS

For variable attachment of punched rails
23 x 23 mm.

Installation options:
e Optionally flush with:
— Quter enclosure edge or
— Enclosure clearance width
® On the vertical TS enclosure section via
— Adaptor rail for PS compatibility,
see page 997
® On the horizontal TS enclosure section
® On enclosures and rails with rectangular
system punching 12.5 x 10.5 mm.

Material:
Die-cast zinc

Supply includes:
1set=

1 mounitng bracket,
1 screw M6 x 12 mm,
1 cage nut M6.

Packs of Model No. PS

24 sets 4182.000

Iil Also required:

U nuts for punched rails (recommended: M6),
see page 1010.

Multi-tooth screws M6 x 12 mm,

see page 1011.
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